134 — SEAL KIT
217 — SEALANT

218 - 20W-50 OIL

317—2400L
TN # PART §# [ DESCRPTION TTEM 4 PART $ ary DESCRPTION
1 | 70320 1 | UPPER HOUSING ASSEMBLY 50 .
| | Upees Hacshe MR
2 | CRADLE BEARING 52 | 50745 1 | 19T BEVEL GEAR
1 [ TRUNNION BUSHING 53 | 50746 1 | 53T SPUR GEAR
1 LIP SEAL 54 | 50757 1 MOTOR SHAFT
2 | 50890RM 1 | LOWER HOUSING 55 | 70393 1| BRAKE SHAFT KIT
3 | 70667 1 | KIT, CENTER SECTION 1| RETAINING RING 0.440 EXTERNAL
1 | CENTER SECTION 56 | 51329 1| AXLE SHAFT
1 | BUSHING .67 X 1.03 X .75 58 | 50735 2 | SEAL, LP 17 X 40 X 5
5 | SCREW 3/8.24 X 2.5 &2 | 30738 1| RERNG RING ™ axe
2 | CHECK PLUG ASSEMBLY, .027 63 | 70396 1 | RETAINING RING KIT
4 | 9008000-0128| 1 LP SEAL 64 | 50743 1 BEARING—BALL 20X47X1 6204-;
5 | 2003018 1 SPACER 65 | 50740 1 BEARING—BALL 25X47X12(6005,
6 | 2003016 1 | WIRE RETAINING RING gg ggggé 1 gElT\kINING RING
57, §88§8E§ } SE[‘L‘",‘;EEREJEG 68 [ 50760 2 | RETAINING RING—AXLE
10 | 2003087 1| VARIABLE SWASHPLATE 70 | 70392 1| RH, BRAKE ARM SERVICE ASSEMBLY
11 | 50551 1| THRUST BEARING 30 X 52 X 13 1 | BRAKE ARM
12 | 50005 1| INPUT SHAFT 1| CLEVIS PIN
13 | 50891RM 1 COVER—-BACK 1 BUSHING 0.255X0.381X0.330
14 | 2003014 1 | SPRING, BLOCK 1| HEX WASHER HEAD SCREW, 1/4-20 X 7/8
15 | 70331 1| 10cc CYLINDER BLOCK ASS'Y 53| 2825, 1| SRS 0SiNG
1 | 10cc CYLINDER BLOCK
82 | 50942—1 1| AXLE BUSHING
5 | 10cc PISTON SPRING 82| 30217 1 | PLASTIC VENT
5 | PISTON SEAT WASHER 96 | 50216 1 | CAP—POPPET VALVE
5 | 10cc PISTON 50218 -
19 | 44130 T | WASHER o8| 30219 1 | PLAST Hose FTTING
21 | 70082 1| 21ce CYLINDER BLOCK ASS'Y 98 Totto 1 | FTING O_RING ASSEMBLY
1 | 21ce CYLINDER BLOCK 1 | PLASTIC HOSE FITTING
7 | 21cc PISTON SPRING 1 | o=riNe
; rtlJiLO"F"ISSTEJAl‘\IT WASHER 111| 70109 1 CAP VENT ASSEMBLY
24 | 2003017 1 | WASHER, BLOCK THRUST 1| CAP—POPPET VALVE
25 | 50552 1| THRUST BEARING 42 X 68 X 16 1 [ PLASTIC VENT
26 | 50315 2 | BALL BEARING 120| 51182 1 [ PULLEY, 4.5
27 | 2000022 1 | WIRE RETAINING RING }%i %ggg ! E?&S*ER HEAD SCREW, 1/4-20 X 7/8
30 | 2000015 1 | SLOT GUIDE ,
31 | 50807 1| TRUNNION ARM ! ﬁé#&&iﬁ" PTC
33| 9008000—-0126| 1 LIP SEAL 1 SEAL, LIP 12X25¢7
34| 50749 1 CONTROL ARM 1 | SEAL LIP 10X25X7
35| 50317 2 [ NUT 1| RNG, RETAINING
36 | 50426 1 | STUD — SHORT 5/16-24 2 | seAL up 17x40x7
37| 50281 1 | FRICTION PUCK 1| seas up 1.85x32
38 | 70680 1 | KIT, BYPASS PLATE 1 | RNG, RETANING
39 | 2003555 1 | BYPASS ACTUATOR 1| RNG, RETAINING 440 EXTERNAL
40| 45074 1 | uP SEAL 1| SEAL, LIP .981.85X.276
- | | B e
44| 50016 3 | screw
46| 50990 1 | FILTER 2 [ SEAL LIP 17X40X5
49| 44133 1 | NUTZHEX HEAD JAM 1/2-20 217 | 50928 1| seant
218 oz | 20W-50 OIL
[
mwg) Hydro-Geer

P.2 of 2. 70645L—P1




